
w w w . h a r r i s o n g r i e r s o n . c o m

AKAROA WASTEWATER 

TREATMENT AND 

DISPOSAL

WASTEWATER OPTIONS & 
RISK ANALYSIS REPORT

C  E  L  E  B  R  A  T  I  N  G    E  X  C  E  L  L  E  N  C  E    S  I  N  C  E    1  8  8  5



Christchurch City Council
Akaroa Wastewater Treatment and Disposal
Wastewater Options & Risk Analysis Report
February 2010
HG Project No. 2150-128694-01
HG Document No. R001v4-AK128694-01

CONTENTS

Executive Summary i

Glossary of Terms v

1.0 Introduction 1

1.1 Methodology and Report Structure 1

2.0 Relocation of Wastewater Treatment 

Plant

2

2.1 Treatment Plant 2

2.2 Treated Effluent Disposal 2

3.0 Basis of Study 3

3.1 Existing Wastewater Conveyance and 
[...]
and further complicate health and safety issues.  In 

addition, the additional process units are unlikely to be 

accommodated at the existing site.



35

Option	Evaluation

The advantage of this option is consistent effluent 

quality and reliable operation.  However, this option 

makes little use of the existing assets resulting in higher 

capital costs and it has a higher operating cost than 

the solids contact option (Option 2) because of higher 

aeration requirements.  

Option 4 Sequencing Batch Reactor (SBR)

Process	Description

Under this option, the existing trickling filter, clarifier 

and humus tank will be demolished and two new 

sequencing batch reactor basins will be built.  SBR is a 

variant of the activated sludge technology in which the 

reactor basins will undergo fill, aerate, mix, settle and 

decant phases.

The screened wastewater will be split equally to the 

two reactor tanks.  Each reactor tank will have two 

compartments, pre-anoxic and main reactor cell.  

Recycle pumps will be installed to return the nitrate-

rich mixed liquor from the main reactor compartments 

to the pre-anoxic compartments.  Decanters will be 

installed in the SBR basin to decant the clarified effluent.  

A new decant tank will be built to buffer the decant 

flows.  The SBR effluent will then be pumped to the 

cloth media filters for tertiary solids removal and will be 

disinfected by an UV unit.  Liquid alum is dosed into the 

SBR basins to form phosphorus precipitates.

The Imhoff tanks will be used as sludge storage tanks.  A 

sludge thickener will be installed to thicken the waste 

sludge and the thickened waste sludge is taken offsite 

for further processing and disposal.

Plant	Operation	During	Construction

One of the new SBR basins will be built while wastewater 

is continued to be treated by the existing process.  

After the first SBR tank is constructed and it will be 

commissioned to receive and treat the wastewater, the 

existing tanks will be demolished and the second reactor 

tank will be built.

The ancillary building (blower room) and chemical 

storage and dosing system will also be built.

is that supplementary carbon dosing into the activated 

sludge reactor will be required but this can be mitigated 

by bypassing a portion of the screened wastewater to 

the reactor basin.

Option 3 Modified Ludzack-Ettinger Activated 

Sludge Process

Process	Description

Under this option, the existing trickling filter tank will 

be demolished and two new activated sludge reactor 

basins will be built.  

The screened wastewater will flow into one of the 

Imhoff tanks for primary clarification before being split 

equally to the two new activated sludge reactor tanks.  

The reactor tanks will be in a modified Ludzack-Ettinger 

(MLE) configuration, consisting of anoxic cells followed 

by aerobic cells.  Blowers will be used to provide air for 

the aerobic process.  Liquid alum will be dosed in the 

aerobic cells for forming phosphorus precipitates.

Recycle pumps will be installed to return the nitrate-rich 

mixed liquor from the aerobic cells to the anoxic cells.  

The secondary clarifier will separate the final effluent 

from the mixed liquor through sedimentation.  Clarified 

effluent will pass through cloth media filters for tertiary 

solids removal during wet weather events.  The filtered 

effluent will be disinfected by an UV unit.

The waste sludge will be stored in the Imhoff Tanks.  A 

new sludge thickener will be installed to thicken the 

waste sludge before being taken offsite for further 

processing and disposal.

Plant	Operation	During	Construction

One of the new bioreactors will be built while 

wastewater is continued to be treated by the existing 

process.  After the first bioreactor tank is commissioned 

to receive and treat the wastewater, the existing humus 

tank and trickling filter will be demolished and the 

second bioreactor tank will be built.

The ancillary building (blower room) and chemical 

storage and dosing system will also be built.



Christchurch City Council
Akaroa Wastewater Treatment and Disposal
Wastewater Options & Risk Analysis Report
February 2010
HG Project No. 2150-128694-01
HG Document No. R001v4-AK128694-0136

Plant	Operation	During	Construction

One of the new MBR basins will be built while 

wastewater is continued to be treated by the existing 

process.  After the first tank is constructed and it will be 

commissioned to receive and treat the wastewater, the 

existing plant will be decommissioned and the second 

bioreactor tank will be built.

The ancillary building (blower room) and chemical 

storage and dosing system will also be built.

Option	Evaluation

MBR processes often deliver higher effluent quality as 

it does not rely on sludge settling characteristics to 

produce clear effluent.  However, there is low reuse of 

the existing assets in this option and it is likely to be 

more expensive in terms of capital and operating costs.  

Moreover, as the membrane modules can operate with 

a fixed range of throughput, it is likely that a larger flow 

balancing tank may be required.  

Option	Evaluation

SBR plants are more tolerant towards variable loads than 

other processes.  Due to the flexibility in cycle durations, 

higher hydraulic loads can be accommodated. However, 

this option, like Option 3, has little use of the existing 

assets in this option and it is likely to be more expensive 

in terms of capital and operating costs.  

Option 5 Membrane Reactor (MBR)

Process	Description

Under this option, two new membrane bioreactor basins 

will be built east of the existing trickling filter.   MBR is a 

variant of the activated sludge technology in which the 

activated sludge is separated by membrane filtration 

units instead of secondary clarifiers.  The bioreactor 

tanks in the MBR processes are usually smaller because 

it operates at a higher mixed liquor suspended solids (8 

to 10g/L) which could be detrimental to sludge settling 

in the secondary clarifiers for other activated sludge 

processes.

Similar to Option 3, the screened wastewater will flow 

into one of the Imhoff tanks for primary sedimentation 

and the clarified wastewater will be split equally to 

the two reactor tanks.  Each reactor tank will consist 

of an anoxic cell followed by an aerobic cell, like an 

MLE configuration in Option 3.  Recycle pumps will be 

installed to return the nitrate-rich mixed liquor from the 

aerobic cells to the pre-anoxic cells.  The mixed liquor 

will be separated by the membrane filtration modules.  

As the membrane modules act as physical barrier for 

solids and pathogens, additional tertiary solids removal 

process and UV disinfection is not required. The existing 

clarifier will be converted as a storm flow storage tank. 

Liquid alum will be dosed into the aerobic cells to form 

phosphorus precipitates.

The Imhoff Tanks will be used for storing waste sludge.  

A thickener will be installed to thicken the waste sludge 

and the thickened waste sludge will be taken offsite for 

further processing and disposal.



37

Process	Options	Comparison

Table 6.3.2a summarises the issues of various plant 

upgrade options considered for the existing site.

Table	6.3.2a:	Upgrade	Options	Evaluation	Summary	–	Existing	Site	

Option 1 

TF Expansion

Option 2 

Solids Contact

Option 3 

Activated 

Sludge

Option 4 

SBR

Option 5 

MBR

Robust Process √ √ √ √

Reuse existing 

asset

√ √

Capital Cost Lower Lower

Operating Cost Lower

Fit in the existing 

site

No √ √ √ √ (Excluding 

storm tanks)

Recommended Y

As presented in Table 6.3.2a, the option of Solids 

Contact Process with BNR allowance not only meets the 

treatment objectives, but also allows reuse of existing 

assets, resulting lower capital and operating costs than 

other options.  Hence, this option is the preferred option. 



Christchurch City Council
Akaroa Wastewater Treatment and Disposal
Wastewater Options & Risk Analysis Report
February 2010
HG Project No. 2150-128694-01
HG Document No. R001v4-AK128694-0138

Concept	Design	of	the	Treatment	Plant	Upgrade	

Table 6.3.2b presents a summary of the proposed 

treatment plant upgrades.

Table	6.3.2b:		Summary	of	Plant	Upgrades	at	Existing	Site	

Parameters Existing Set-Up Proposed Upgrade

Upgrades Reasons

Inlet Screen 60L/s 94L/s Capacity increase

Primary Treatment Two Imhoff Tanks - No upgrade is required.

Biological 

Treatment

BOD5 removal by 

Trickling Filter

Maintain the trickling filter and build a 

new AS reactor with submerged media

New AS reactor will achieve biological nitrogen 

removal.

Chemical Dosing None Liquid alum and acetic acid dosing 

system will be installed.

Liquid alum is used for chemical phosphorus 

removal.

Acetic acid is used for supplementary carbon 

source for denitrification.

Clarifier A 12m diameter 

clarifier

- No upgrade is required.

Tertiary Treatment UV Disinfection, 

60L/s

Cloth media filter will be installed 

upstream of UV unit.

Upgrade of UV Unit

Filter will provide extra protection of UV unit in 

terms of solids interference.

Higher disinfection performance is required.

Sludge Processing Storage in Imhoff 

Tank.

Imhoff Tank will continue to store 

and consolidate primary sludge and 

secondary sludge.

Additional sludge storage volume for flow increase 

and change of process configuration.

Other Upgrade 

Works

New blower room Supply air to the activated sludge basin



39

spikes in the clarified effluent, typically experienced 

during storm events, to avoid adverse effects of the 

downstream UV unit.

• UV unit – An upgrade to the UV unit will be 

required to achieve higher order of disinfection.    

• Sludge consolidation in Imhoff Tanks – The tanks 

are used for consolidating the primary and trickling 

filter sludge at present.  The tanks will be used for 

consolidating the primary sludge and a portion of 

the secondary waste sludge in the future.  

• Sludge Thickening – A thickener (12m³/h) will be 

installed to thicken the sludge to 4 to 5%DS and 

will be stored in a 30m³ PE tank. 

• Sludge Disposal – Thickened sludge will be 

transported offsite for further processing and 

disposal similar to the existing set-up.

6.3.3 Effluent Discharge and Disposal

All	Year	Round	Harbour	Outfall	Discharge

The existing outfall pipe will be demolished and 

replaced with a new mid-harbour outfall pipe 1600m 

long into the harbour.  This reduces any potential 

effects in the near shore recreational activities including 

shellfish gathering.

All	Year	Round	DWF	Irrigation	Option

Under this option, the existing outfall pipe will be de-

commissioned.  The treated effluent will be pumped 

to the new irrigation field of approximately 26ha in 

Akaroa South.  The effluent will be stored in a storage 

reservoir (a lagoon) at the irrigation field before being 

irrigated.  During extreme wet weather where the fields 

are saturated and the storage lagoon is full, the treated 

effluent from the treatment plant will be discharged to 

the harbour via a new mid-harbour outfall pipe taking 

the overflow from the storage pond to the harbour via a 

series of constructed wetlands and drop structures.   

Below is a discussion of the proposed upgrades:

• Inlet Screen – The existing inlet screen is rated 

for 60L/s (MWH, Feb 2008) and is lower than the 

projected peak hourly flow in 2041 (94L/s).  A new 

step screen will be installed to replace the existing 

unit.

• Imhoff Tanks and Trickling Filter – These units are 

the existing treatment process and they will be 

used to reduce the amount of organic loads to the 

biological process.

• Bioreactor Basin – The basin will be constructed 

east of the existing clarifier and trickling filter.  This 

basin will be arranged in two parallel process 

trains, consisting of anoxic and aerobic reactor 

cells.  The basin size is approximately 14m by 7m 

with submerged media.  This process is designed 

to achieve nitrification (converting ammonia into 

nitrate) and denitrification (converting nitrate into 

nitrogen gas).  As the denitrification requires readily 

degradable organic, this will be met by a portion 

of screened wastewater bypassing the humus tank 

and trickling filter and acetic acid addition as a 

supplementary carbon source.

• Blower Room – A new blower room will be 

constructed adjacent to the new reactor basin.  

Blowers will be installed to provide air supply to the 

aerobic biological process.

• Chemical Storage and Dosing – Liquid alum 

(47%w/w) will be stored on site and added into the 

activated sludge basin for chemical phosphorus 

removal.  An acetic acid storage tank will also be 

built.

• Clarifier – The existing clarifier is found to have 

sufficient capacity to handle the projected flows in 

2041.  Thus, no upgrade is required.

• Tertiary Cloth Media Filter – A new tertiary cloth 

media filter will be installed downstream of the 

clarifier.  This unit will be used to remove solids 



Christchurch City Council
Akaroa Wastewater Treatment and Disposal
Wastewater Options & Risk Analysis Report
February 2010
HG Project No. 2150-128694-01
HG Document No. R001v4-AK128694-0140

The wastewater collection and conveyance from 

Takamatua to the Akaroa reticulation network for this 

option will be similar to the option of remaining at the 

existing site (Refer to Section 6.3.1).

Details of the pump station and rising mains will need to 

be examined in the engineering stage.  

6.4.2 Treatment Plant Upgrades

The following treatment processes were considered for 

the scenario of relocating the treatment plant to a new 

site (Akaroa South):

• Modified Ludzack Ettinger Activated Sludge Process

• Sequencing Batch Reactor Process

• Membrane Bioreactor Process

Below is a brief description of the options.  The existing 

treatment plant will continue to be operated while the 

new treatment plant is being constructed.

Option	1	Modified	Ludzack-Ettinger	Activated	Sludge	

Process

Under this option, a treatment plant based on MLE 

activated sludge process will be constructed in Akaroa 

South.  

The wastewater will be pumped to the inlet works at 

the new site, which consists of an automatic step screen 

followed by grit removal unit.  The preliminary treatment 

prevents accumulation of large and heavy solids in the 

downstream reactor basins.

The screened wastewater will be equally split between 

two activated sludge basins.  The basins are configured 

based on a MLE process, which consists of anoxic 

cells followed by aerobic cells.  The nitrate-rich mixed 

liquor in aerobic cells is returned to the anoxic cells for 

denitrification.  Liquid alum will be dosed in the aerobic 

cells to form phosphorus precipitates. 

However, it is proposed to lower the irrigation volume in 

the initial years to monitor the effects on the water table 

and stability before gradually increasing the loading 

to allow all year round DWF irrigation.  Therefore, the 

effluent disposal in the initial years will be similar to a 

hybrid effluent disposal option.   

Hybrid	Disposal	Option

This option is similar to the DWF irrigation option except 

the existing outfall pipe will be replaced with a new mid-

harbour outfall pipe. A smaller storage lagoon (~4500m³) 

and irrigation area (~19ha) will be developed at the 

Akaroa South site.  During summer months, the treated 

effluent will be pumped from the treatment plant to the 

storage lagoon at the irrigation field. 

During winter months and extreme wet weather, the 

treated effluent will be directly discharged into the 

harbour via the new mid-harbour outfall pipe at the 

treatment plant.  

6.4	 Upgrades	for	Akaroa	South	Options

This subsection discusses the upgrade requirements for 

Akaroa South.

6.4.1 Conveyance Upgrades

Below is the assessment on the information presented in 

the previous reports (MWH, Oct 2008).

This new site is located about 2km south of the existing 

treatment plant. The conveyance to transfer the 

wastewater from the township to the new site requires 

a long distance pipeline and high pumping head due to 

terrain.  

Modifications will be made to the Glen pumping 

station and a new rising main will be built to convey the 

wastewater along the Onuku Road to the new treatment 

site in the south.  Intermediate pumping stations would 

be required to overcome the pressure head.  



41

Option	3	Membrane	Bioreactor	

Under this option, a treatment plant based on the MBR 

process will be constructed.  

The wastewater will be pumped to the inlet works at 

the new site, which consists of an automatic step screen 

followed by grit removal unit.  The preliminary treatment 

prevents accumulation of large and heavy solids in the 

downstream reactor basins.

The screened wastewater will be equally distributed 

between two bioreactor trains.  The bioreactor tanks 

in the MBR processes are usually smaller because it 

operates at a higher mixed liquor suspended solids 

(8 to 10g/L) which could be detrimental to sludge 

settling in the secondary clarifiers for other activated 

sludge processes.  Each reactor tank will consist of an 

anoxic cell followed by an aerobic cell, like an MLE 

configuration.  Recycle pumps will be installed to return 

the nitrate-rich mixed liquor from the aerobic cells to 

the pre-anoxic cells.  The mixed liquor will be separated 

by the membrane filtration modules.  As the membrane 

modules act as physical barrier for solids and pathogens, 

additional tertiary solids removal process and UV 

disinfection is not required.

Liquid alum is dosed in the aerobic cells to form 

phosphorus precipitates.

Since the wastewater flow is expected to increase over 

3 folds during peak summer, the biomass inventory 

could be built up through no wasting and incremental 

increase in loads.

The excess sludge from the biological process will be 

stored in WAS tanks before it is thickened to 4 to 5%DS.  

The thickened sludge will be transported to Bromley 

WwTP for further processing and disposal.

Two secondary clarifiers will be built for secondary 

clarification.  Clarified effluent will pass through the cloth 

media disc filters prior to UV disinfection.

Since the wastewater flow is expected to increase over 3 

folds during peak summer, the biomass inventory could 

be built up through restricted wasting and incremental 

increase in loads.

The excess sludge from the biological process will be 

stored in WAS tanks before it is thickened to 4 to 5%DS.  

The thickened sludge will be transported to Bromley 

WwTP for further processing and disposal. 

Option	2	Sequencing	Batch	Reactor	(SBR)	Process

Under this option, a treatment plant based on the SBR 

process will be constructed.  

The wastewater will be pumped to the inlet works at 

the new site, which consists of an automatic step screen 

followed by grit removal unit.  The preliminary treatment 

prevents accumulation of large and heavy solids in the 

downstream reactor basins.

The screened wastewater will be equally split between 

two SBR basins.  The basins consist of pre-anoxic zones 

followed by main reactor zones.  Decanters will be 

installed in the SBR basin to decant the clarified effluent.  

A new decant tank will be built to buffer the decant flow.  

The SBR effluent will then be pumped to the cloth media 

filters for tertiary solids removal and will be disinfected 

by an UV unit.    

Liquid alum will be dosed in the aerobic cells to form 

phosphorus precipitates.

Since the wastewater flow is expected to increase over 

3 folds during peak summer, the biomass inventory 

could be built up through no wasting and incremental 

increase in loads.

The excess sludge from the biological process will be 

stored in WAS tanks before it is thickened to 4 to 5%DS.  

The thickened sludge will be transported to Bromley 

WwTP for further processing and disposal. 



Christchurch City Council
Akaroa Wastewater Treatment and Disposal
Wastewater Options & Risk Analysis Report
February 2010
HG Project No. 2150-128694-01
HG Document No. R001v4-AK128694-0142

Concept	Design	of	the	Treatment	Plant	Upgrade	

Table 6.4.2b presents a summary of the proposed 

treatment plant upgrades.

Table	6.4.2b:		Summary	of	Plant	Upgrades	in	Akaroa	South

Parameters Proposed New Treatment Plant

Upgrades Reasons

Inlet Screen 94L/s Capable to handle peak 

hourly flow

Primary 

Treatment

- No primary treatment 

required

Biological 

Treatment

Two reactor basins 

in parallel

To provide biological 

treatment

Chemical 

Dosing

Liquid alum and 

acetic acid dosing 

system will be 

installed.

Liquid alum is used for 

chemical phosphorus 

removal.

Acetic acid is used for 

supplementary carbon 

source for denitrification.

Clarifier Two clarifiers To separate mixed liquor in 

offpeak and peak period

Tertiary 

Treatment

Cloth-Media Filter 

UV Unit

Filter will provide 

extra protection of UV 

unit in terms of solids 

interference.

UV Disinfection 

Sludge 

Processing

Two WAS Tanks

Sludge Thickener

One TWAS Tank

Temporary storage of 

waste sludge

Thicken WAS to 4 to 5%DS

Storage of TWAS before 

transport

Other Upgrade 

Works

New electrical, 

control and blower 

room

Process	Options	Comparison

All three treatment options considered would deliver 

similar treated effluent quality, with lower suspended 

solids from the MBR process.  However, the MBR option 

would require the membrane system to be over-sized 

to treat the wastewater flow during summer peaks 

and wet weather periods.  In addition, the MBR option 

has slightly higher operating costs attributed to the 

scouring aeration, cleaning chemicals and membrane 

replacement.

SBR process is commonly used in places where there 

are significant variations in flow as the cycle length in 

the SBR basins can be adjusted to suit the incoming 

wastewater flow.  However, the range of hydraulic 

throughput and the tight nitrogen removal requirement 

would require a storage basin for untreated diluted 

wastewater, which could be an odour source.  Therefore, 

this option is less preferred.

The activated sludge process with clarifiers is the 

preferred option as the capital and operating costs 

are expected to be slightly lower than the other two 

options.

Table 6.4.2a summarises the comparison of the three 

treatment options.

Table	6.4.2a:	Upgrade	Options	Evaluation	Summary	–	New	

Site	

Option 1 

Activated Sludge

Option 2 

SBR

Option 3 

MBR

Robust Process √ √ √

Capital Cost Slightly lower

Operating Cost Slightly lower Higher

Peak Flow 

Management

Clarifiers Storm Flow 

Lagoon

Over-size MBR & 

Storm Flow 

Lagoon

Recommended Y



43

• Sludge Disposal – Thickened sludge will be 

transported offsite for further processing and 

disposal similar to the existing set-up.

6.4.3 Effluent Discharge and Disposal

Three effluent disposal options were considered, mid-

harbour outfall option, All DWF to Irrigation and hybrid 

disposal option.

All	Year	Round	Harbour	Disposal

Under the mid-harbour outfall option, an outfall pipe 

will be built which extends 1,900m from the shoreline.  

The outfall pipe will be connected to the outlet of the 

treatment plant.

All	DWF	to	Irrigation

Under this scenario, a new irrigation field of 26ha and a 

storage lagoon volume of 8000m³ will be built.

The irrigation assessment indicated that there is 

sufficient irrigable area in South Akaroa provided that 

areas with steeper slope (20°) and higher elevation 

are included.  Further discussions with prospective 

landowners are recommended to confirm the availability 

of the irrigation areas.

The treated wet weather flow will be stored in the 

lagoon under this option.  When the lagoon becomes 

full under extreme circumstances, the treated 

wastewater will overflow into an overflow channel 

consisting of a series of constructed wetlands and drop 

structures before being discharged into the Harbour via 

a mid-harbour outfall.

It has been recommended by the irrigation report 

(ecoEng, 2010) that a lower irrigation volume will be 

applied in the initial years, particularly during winter 

months to observe any effects on the water table and 

stability by allowing some of the effluent to discharge 

to the harbour via the overflow channel.  Therefore, this 

scheme will be similar to the hybrid disposal option in 

the initial years. 

Below is a discussion of the proposed upgrades:

• Inlet Works – A new inlet screen and grit removal 

system will be installed.

• Activated Sludge Basin – The basin will be 

constructed to include two parallel process trains,  

consisting of anoxic and aerobic reactor cells.  The 

reactor size is 27m by 18m.  This process is designed 

to achieve nitrification (converting ammonia into 

nitrate) and denitrification (converting nitrate into 

nitrogen gas).  The degradable organic required for 

denitrification will be met by influent organic in the 

screened wastewater and occasionally acetic acid.

• Blower Room – A new blower room will be 

constructed adjacent to the new reactor basin.  

Blowers will be installed to provide air supply to the 

aerobic biological process.

• Chemical Storage and Dosing – Liquid alum 

(47%w/w) will be stored on site and added into the 

activated sludge basin for chemical phosphorus 

removal.  An acetic acid storage tank will also be 

installed.

• Clarifiers – Two clarifiers (10m diameter) will be 

constructed to provide sufficient capacity to handle 

the projected flows in 2041.  

• Tertiary Cloth Media Filter – A tertiary cloth media 

filter will be installed downstream of the clarifier.  

This unit will be used to remove solids spikes in 

the clarified effluent, typically experienced during 

storm events, to avoid adverse effects of the 

downstream UV unit.  

• UV unit – A UV unit will be installed downstream of 

the tertiary filter to provide disinfection.

• Sludge consolidation in WAS Tanks – The tanks will 

be used for consolidating the waste sludge. 

• Sludge Thickening – A thickener (16m³/h) will be 

installed to thicken the sludge to 4 to 5%DS and 

will be stored in a 30m³ PE tank. 



Christchurch City Council
Akaroa Wastewater Treatment and Disposal
Wastewater Options & Risk Analysis Report
February 2010
HG Project No. 2150-128694-01
HG Document No. R001v4-AK128694-0144

Hybrid	Disposal	(Irrigation	in	Summer	Months	Only)

For hybrid disposal option of irrigation and harbour 

outfall, an irrigation area of 18.5ha and 4500m³ storage 

volume will be required for effluent irrigation during 

summer months (October to March).  The wet weather 

flow and winter flow are discharged into the harbour via 

an overflow channel consisting of a series of constructed 

wetland and drop structure followed by a new mid-

harbour outfall.  



45

5. Treatment Plant Upgrade at Akaroa South with All 

Year Round Irrigation (Dry Weather Flow Only)

6. Treatment Plant Upgrade at Akaroa South with 

Hybrid Disposal (Irrigation in Summer and Mid-

Harbour Disposal in Winter and Wet Weather)

7.1	 Preliminary	Cost	Estimates

The section presents the indicative capital and operating 

cost estimates for various service scenarios.  

Capital	Cost	Estimates

The capital cost estimates for the wastewater options are 

presented in Table 7.1a, which is on the following page.

7.0 OPTION COMPARISON

The investigation of harbour discharge (Section 4.0) 

concluded that the mid-harbour outfall options are 

more favourable than the near-shore outfall options 

due to higher dispersion and dilution, lower near-shore 

effects and higher acceptance by the community. 

The irrigation assessment (Section 5.0) examined the 

feasibility of effluent irrigation in Akaroa North and 

Akaroa South.  It was found that effluent irrigation in 

Akaroa North is not feasible as the potential sites are 

either unsuitable or not available.  Treated effluent 

disposal in Akaroa South would be necessary to include 

steeper slope (<20°) and higher elevation (<350m). From 

the site assessment, the Akaroa South site has sufficient 

irrigable areas for both “All DWF to Irrigation” option and 

Hybrid Disposal Options.  It has been recommended 

that allowing harbour discharge in winter months in the 

initial years in the “All DWF to Irrigation” option, this is to 

reduce the effluent loading on the irrigation area.  Any 

potential effect on the water table and stability will be 

monitored and the irrigation volume loading is expected 

to be progressively increased.  

This section presents a comparison of issues, risks and 

costs associated with wastewater conveyance, treatment 

and effluent disposal requirements for the following 

options:

1. Treatment Plant Upgrade at Existing Site with Mid-

Harbour Outfall

2. Treatment Plant Upgrade at Existing Site with All 

Year Round Irrigation in South Akaroa (Dry Weather 

Flow Only)

3. Treatment Plant Upgrade at Existing Site with 

Hybrid Disposal in South Akaroa (Irrigation in 

Summer and Mid-Harbour Disposal in Winter and 

Wet Weather)

4. Treatment Plant Upgrade at Akaroa South with Mid-

Harbour Outfall



Christchurch City Council
Akaroa Wastewater Treatment and Disposal
Wastewater Options & Risk Analysis Report
February 2010
HG Project No. 2150-128694-01
HG Document No. R001v4-AK128694-0146

The following assumptions were used when estimating 

the capital cost estimates:

• Akaroa Conveyance – the estimates are based 

on the quantities from the previous investigation 

(MWH, Oct 2008) and include only the terminal 

pump stations and rising mains as upgrades for 

sewer pipes upstream of the pumping station are 

expected to be similar between the options.

• Conveyance for Takamatua – the cost includes 

providing a pressure sewer collection network, a 

main pump station and a conveyance pipeline.  The 

budgetary cost for these assets is around $5.5M 

(inclusive of 20% contingency); the rates are from 

recent comparable projects.  

Table	7.1a:	Akaroa	Wastewater	Options	–	Capital	Cost	Estimates	($M)	

Remain at Existing Site Relocate to Akaroa South

Harbour 

Outfall

All DWF 

Irrigation

Hybrid 

Disposal

Harbour 

Outfall

All DWF 

Irrigation

Hybrid 

Disposal

Takamatua Reticulation 5.5 5.5 5.5 5.5 5.5 5.5

Akaroa Conveyance 

Upgrade

0.0 0.0 0.0 6.7 6.7 6.7

Treatment Plant Upgrade 4.4 4.4 4.4 9.1 9.1 9.1

Harbour Disposal 2.0 2.5 2.0 2.5 2.5 2.5

Irrigation Disposal 0.0 10.8 9.1 0.0 5.3 4.0

Total ($M) 11.9 23.2 21.0 23.8 29.1 27.8

Notes:

• Akaroa Conveyance Cost for Relocation options include wastewater collection and conveyance from the Kaik area. 

• Consenting and Land purchase costs are not included.

• The accuracy of the cost estimates presented above is +-15%

• The above items (other than land purchase) include Preliminary & General (10%), Design and Construction Monitoring (16%) 

and Contingency Sum (20%). 

As presented in Table 7.1a, the option of upgrading the 

existing treatment plant to allow mid-harbour outfall 

discharge is the most economic because existing 

infrastructure is utilised and only minimum new 

infrastructure is required.  The cost is between $11 to 

13M compared with the costs for other options which 

range between $20 to $30M. 

Hence, it can be concluded that the baseline option 

(upgrading the existing treatment plant with a mid-

harbour outfall) will cost approximately $12M, while 

relocating the treatment plant and irrigation to Akaroa 

South would cost additional $12 to 18M.  Nonetheless, 

the additional cost of providing effluent irrigation for the 

upgraded existing site is in the order of $9 to 12M. 



47

• Wastewater treatment plant operating costs are 